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4. Test Results :
TEST METHOD TE"’[‘E'E';"[“} Requirement PIE
1 | Abrasion resistance of glove”
(NF EN 388:2004 §6.1)
Lowest value of four tests : 290 - o
Perfarmance Level i - —
2 | Tear resistance of glove *
(NF EN 388:2004 §6.3)
Lowest value of four tests (N): 28 — -
Performance Level : 2 = —
1
TEST METHOD | Te 3{‘3';;’;‘@ Requirement PIF
3 | Blade cut resistance of glove” Index ()
(NF EN 388:2004 §6.2)
Sequence Test Test
1 2
1 19 2.1
2 1.9 2.1 -
3 1.9 2.0 -—
4 19 1.9 —
6 1.9 18 -
Average (1) 1.8 2.0 --
Lowest average value (1) : 1.9 -— -
Performance Level : 1 — —
*Table of Performance Level for Glove
Test ltem a— ; Ferr;rrnartca L;val | . : |
Abrasion Resistance (NF EN 388:2004 §6.1) .
 Number of cycles (minium) <100 100 500 2000 8000
Blade Cut Resistance (NF EN 388:2004 §6.2)
Index (1 (minimum) <12 1.2 25 5.0 10.0 20.0
Tear Resistance (NF EN 388:2004 §6.3) -
Force (M) {minimum) <10 10 25 50 75

™ Performance level 0 means the glove falls below the minimum performanes lavel for the given Individual hazard.
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